0-4 Years

>3 episodes of wheeze in a lifetime OR
>2 episodes of wheezing in 12 months

l

Symptoms between episodes of exacerbation(Exercise intolerance 2x/week,
nightime symptoms 2x/month)

No

OR

High Severity(any ICU hospitalization for exacerbation)

Intermittent

With URI symptoms: 10 days of High Dose
ICS+SABA PRN.
*See dosages below

Continue Current Therapy

Well Controlled

Reassess in 3-6 months

Consider trial off daily medication
if well controlled >3 months

Yes

Persistent

Daily Low Dose ICS+ SABAPRN **

ALTERNATIVE: LTRA+SABA PRN

Reassess every 1-6 months

Complete

Asthma

Control

Assessment

Not
Well
Controlled

AED
Check Adherence
Check Environmental triggers

Check Device technique

If still not well controlled, refer to be seen
by specialist within 1-2 months.

Consider Medium Dose ICS(see seperate

med tables) and CXR.

Asthma Control Assessment: Well Controlled

Medication Dosages

Daytime Symtoms < 2 days/week

ICS Drug name

*Intermittent High

**Low Dose (total

- - Dose (total/day) mcg /day)
nghttlme Symptoms s 2x/m0nth MNebulized budesonide 1 mg (0.5 mg BID) 250 mcg
Limitation of Activities None (For example: Pulmicort) (0.25mg/2 ml QD)
SABA use for symptoms |<2 daysjweek Fluticasone HFA 660 mcg (Flovent | 88 mcg (Flovent 44

(For example: Flovent)

110, 3 puffs BID, far

mcg, 2 puffs daily)

Asthma Control Test(ACT)|Score 2 20 10 days)
Prednisone courses < 2in last 12 months Mometasone N/A 100 mcg (Asmanex
Spirometry FEVI>80% predicted normal | |(For example:Asmanex) HFA 50 mcg, 2 puffs
FEV1/FVC ratio for age daily)
PEDIATRIC CARE NETWORK
°
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5-11 Years

For patients starting treatment, select

path that describes symptom frequency. Symptoms most days,
Use follow up section under current step Symptoms most days waking up =1/week
for patle.nts already on treatment. OR waking up 21/ and low lung function
*If asthma is well controlled, no need to week
adjust therapy to preferred. Symptoms 2x/week but
"E less than daily OR 2x/
) Symptoms less than month at NOC OR >2
E 2x/week AND no oral steroids in the last
e exercise limitations 12 months. Step 4
© Intermittent,
Q Step 3
S - Daily & PRN Medium dose ICS/Formoterol
h Dally & PRN LOW dose |CS/F0rmOteI’0| (Symbicort, Dulera only)
(Symbicort, Dul Iy)
o0 ymbicor Bt ony Patients should have a saBainhaler for backup and back
.E Patients should have a SABA inhaler for backup and | to back tx with exacerbation
t Ste p 2 back to back tx with exacerbation.
@© Step 1 . ALTERNATIVE: Daily Medium dose ICS + | ALTERNATIVE: Daily Medium dose
=) Daily Low dose ICS+PRN ICS+LABA + PRN SABA
(7} y PRN SABA
PRN SABA SABA ALTERNATIVE: Daily Low dose ICS/LABA
ALTERNATIVE: PRN SABA+ ALTERNATIVE: Daily LTRA + +PRN SABA ALTERNATIVE: Daily Medium dose
Low dose ICS concomitantly PRN SABA ALTERNATIVE: Daily Low dose ICS+LTRA + PRN SABA
ICS+LTRA+PRN SABA
Patients starting treatment or with a change should follow up in 1-6 months.
>3 months | <3 months AED C
omplete
controlled controlled Well Complete Not P
e— — Controlled Asthma Control . Wel:l ) Check Adherence Asthma Control
. ontrolle Check Environmental triggers Assessment Not
stepping down et Assessment Check Device technique Well Well
Q_ t Controlled
: reatment treatment AED Needs AFD Controlled
; Follow up in 3-12 months Education Good
2 Asthma Control Assessment: Well Controlled | Medication Dosages Provide additional >3 months | <3 months
3 Daytime Symtoms < 2 days/week See Medication Tables for education on " controlled controlled
L Nighttime Symptoms < 2x/month low/medium/high dosing. treatment plan, ove to next Consider G Referral to
Limitation of Activities None device technique, *t*riatment e stepping current Specialist
rovide If moving to Step d
SABA use for symptoms |< 2 days/week ac?herence 3 or 4, consider treac;::llnt treatment
. ferral t
Asthma Control Test(ACT)|Score 2 20 strategies and r;:crir;isto Follow upin3.6 months
Prednisone courses < 2in last 12 months reduce exposure
Spirometry FEVI>80% predicted normal to t.riggers. Follow PEDIAT :E.IC CAR E NETWORK
FEVl/FVC I'atl.O fOI' age UP mn 1_6 mo nths ‘%’thldrens Hospital Colorado




Starting Treatment

Follow up

For patients starting treatment, select path
that describes symptom frequency. Use
follow up section under current step for

patients already on treatment.

*If asthma is well controlled, no need to

adjust therapy to preferred.

Symptoms less than
2x/week AND no
exercise limitations
(Intermittent)

Symptoms 2x/week but
less than daily OR 2x/
month at NOC OR >2

oral steroids in the last

12 months.

Step 2

>12 Years

Symptoms most days
OR waking up 21/
week.

Step 3

Daily & PRN Low dose ICS/Formoterol

Symptoms most days,
waking up >1/week
and low lung function

Step 4

Daily & PRN Medium dose ICS/
Formoterol

Step 1

Low dose |CS/F0rmOtero| PRN (Symbicort, Dulera only)|| (Symbicort, Dulera only)
Patients should have a SABA inhaler for backup and

Patients should have a SABA inhaler for backup and
back to back tx with exacerbation.

back to back tx with exacerbation.

(Symbicort, Dulera only)

Patients should have a sagainhaler for backup
and back to back tx with exacerbation.

PRN SABA

ALTERNATIVE: Low dose ICS/
Formoterol PRN (Symbicort, Dulera only)
Patients should have a SABA inhaler
for backup and back to back tx with
exacerbation.

Or
Daily Low Dose ICS+PRN SABA

ALTERNATIVE: PRN Low dose ICS+SABA

concomitantly

ALTERNATIVE: LTRA+ PRN SABA

ALTERNATIVE: Daily Medium dose ICS + PRN

SABA

ALTERNATIVE: Daily Low dose ICS/LABA
+PRN SABA

ALTERNATIVE: Daily Low dose ICS + LTRA +PRN
SABA

ALTERNATIVE: Medium dose
ICS+LABA + PRN SABA

ALTERNATIVE: Daily Medium dose ICS +

LTRA +PRN SABA

Patients starting treatment or with a change should follow up in 1-6 months.

>3 months | <3 months
controlled controlled Well Complete Not AED
: - Asthma Control Well Check Adherence
Consider Continue Controlled Assessment Controlled Check Environmental triggers
stepping down current Check Device technique
treatment treatment AED Needs AED
Follow up in 3-12 months Education Good
Asthma Control Assessment: Well Controlled | Medication Dosages Provide additional Move to next
Daytime Symtoms <2 days/week See Medication Tables for education on
Nighttime Symptoms < 2x/month low/medium/high dosing treatment plan, treatmenF Step.
lirmitati  Actvt ; . device technique, **If moving to
imitation ot Activities one provide Step 3 or 4,
SABA use for symptoms |<2 days/week adherence consider
Asthma Control Test(ACT)|Score 2 20 strategies and referral to
Prednisone courses <2in last 12 months reduce exposure specialist
Spirometry FEVI>80% predicted normal to trlggers. Follow
FEV1/FVC ratio for age up in 1-6 months

Complete
Asthma Control
Assessment Not
Well Well
Controlled Controlled
> 3 months < 3 months
controlled controlled
Consid
StoenS'i:r Continue Referral to
dPP g current Specialist
own treatment
treatment
Follow up in 3-6 months

reDIATRIC CARE NETWORK
-
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Pediatric Care Network (PCN): Asthma Medication Tables

Doses below are based on the ICS component but are translatable to ICS/LABA formulations

0-4 Years

ICS Drug name

LOW DOSE: Total mcg/day (Example sig)

Nebulized budesonide (Pulmicort)

Total: 250 mcg (Pulmicort 0.25mg-2ml daily)

Fluticasone HFA (Flovent)

Total: 88 mcg (Flovent 44mcg-2p daily)

Mometasone (Asmanex)

Total: 100 mcg (Asmanex 50 mcg- 2p daily)

ICS Drug Name
(Available dosing)

5-11 Years
LOW DOSE MEDIUM DOSE HIGH DOSE
Total mcg/day Total mcg/day total mcg/day
Example sig Example sig Example sig

Beclomethasone HFA
QVAR (40mcg/80mcg)

Total: 50-100 mcg

Total: >100-200 mcg

Total: >200 mcg

QVAR 40mcg-2p daily

QVAR 40mcg-2p BID

QVAR 80 mcg 2p BID

Budesonide nebules
Pulmicort nebules
(0.25/2ml, 0.5mg/2ml)

Total: 250-500 mcg

Total: >500-1000 mcg

Total: >1000 mcg

Pulmicort Nebules 0.25mg/2ml daily or
0.25mg/2ml BID

Pulmicort Nebules 0.25mg/2ml BID

Pulmicort Nebules 0.5mg/2ml BID

Budesonide/formoterol HFA
Symbicort* (80mcg/160mcg)

Total: 80-160 mcg

Total: 320-640 mcg

Total: >640 mcg

Symbicort HFA 80mcg 2p BID

Symbicort HFA 160mcg
2p daily or BID

Symbicort HFA 160mcg 2p BID

Ciclesonide
Alvesco (80mcg/160mcg)

Total: 80 mcg

Total: >80-160 mcg

Total: >160 mcg

Alvesco 80 mcg 2 puffs QD or BID

Alvesco 160 mcg 2 p Qd or BID

Fluticasone propionate HFA

Flovent HFA
(44mcg/110mcg/220mcg)

Advair HFA-fluticasone/salmeterol
(45mcg/115mcg/230mcg)

Total: 88-180 mcg

Total: 180-220 mcg

Total: >220 mcg

Flovent 44mcg 2p daily or 2p BID

Flovent 44mcg 2p BID

Flovent 110mcg 2p BID

Flovent 220 mcg 2p BID

Advair 115mcg 2p BID

Advair 45mcg 2p daily or 2p BID

Advair 45mcg 2p BID

Advair 230 mcg 2p BID

Mometasone furoate
Asmanex-50mcg/100mcg/200mcg
Dulera (mometasone/formoterol)*
50mcg/100mcg)

Total: 100 mcg

Total: 100 mcg

Total: >200 mcg

Asmanex 50mcg 2p daily

Asmanex 50mcg 2p BID

Asmanex 100mcg 2p BID

Dulera 50mcg 2p daily

Dulera 50mcg 2p BID

Dulera 100 mcg 2p BID

*If using SMART therapy, must use a FORMOTEROL containing combination (Symbicort or Dulera only). p=puffs
Max puffs in 24 hours for ICS/Formoterol combination medications: 8 puffs




12 Years and Older

ICS Drug name
(Available dosing)

LOW DOSE MEDIUM DOSE HIGH DOSE
Total mcg/day Total mcg/day Total mcg/day
Example sig Example sig Example sig

Beclomethasone HFA
QVAR (40mcg/80mcg)

Total: 100-200 mcg

Total: >200-400 mcg

Total: >1000 mcg

QVAR 40mcg 2pBID

QVAR 80mcg 2p BID

> QVAR 80mcg 2p BID

Budesonide DPI
Pulmicort flexhaler (90mcg/180mcg)

Total: 200-400 mcg

Total: >400-800 mcg

Total: >800 mcg

Pulmicort flexhaler 90mcg
2inh daily or 2inh BID

Pulmicort flexhaler
90mcg 2inh BID

Pulmicort flexhaler 180mcg
2inh BID

Budesonide/formoterol HFA
Symbicort (80mcg/160mcg)

Total: 80-160 mcg

Total: 320-640 mcg

Total: >640 mcg

Symbicort HFA 80mcg 2p daily or BID

Symbicort HFA 80mcg
2p BID Symbicort HFA
160 mcg 2 p QD or BID

Symbicort 160mcg 2p BID

Ciclesonide
(Alvesco (80mcg/160mcg)

Total: 80-160 mcg

Total: >160-320 mcg

Total: >320 mcg

Alvesco 80mcg 2p daily

Alvesco 80mcg 2p BID

Alvesco 160mcg 2p BID

Fluticasone furoate DPI
Breo (fluticasone/vilanterol) (100mcg/200mcg)
Arnuity (50mcg/100mcg/200mcg)

100 mcg

100 mcg

200 mcg

Breo 100mcg linh daily
Arnuity 100mcg 1inh daily

Breo 100mcg 1inh daily
Arnuity 100mcg 1inh daily

Breo 200mcg linh daily
Arnuity 200mcg 1inh daily

Fluticasone propionate DPI

Flovent Diskus (50 mcg/100mcg/250 mcg)

Advair Diskus
(fluticasone/salmeterol)100mcg/250mcg/500mcg)

Total: 100-250 mcg

Total: >250-500 mcg

Total: >500 mcg

Flovent Diskus 50 mcg 1 or 2 inh BID

Flovent Diskus 100mcg
1inh BID

Flovent Diskus 250 mcg
1inh BID

Advair Diskus 100mcg linh daily
or BID

Advair Diskus 250mcg
linh daily or BID

Advair Diskus 250mcg linh BID

Fluticasone propionate HFA
Flovent (44mcg/110mcg/220mcg)
Advair HFA (fluticasone/salmeterol)
(45mcg/115mcg/230mcg)

Total: 100-250 mcg

Total: >250-500 mcg

Total: >500 mcg

Flovent HFA 44mcg 2puffs BID

Flovent HFA 110mcg
2puffs daily or BID

Flovent HFA 220mcg 2puffs BID

Advair HFA 45mcg 2puffs BID

Advair HFA 115mcg
2puffs daily or BID

Advair HFA 230mcg 2puffs BID

Mometasone furoate

Asmanex (50mcg/100mcg/200mcg)
Dulera (mometasone/formoterol)
(50mcg/100mcg/200 mcg)

Total: 100-200 mcg

Total: >200-400 mcg

Total: >400 mcg

Asmanex 100mcg 2puff daily

Asmanex 100mcg
2puffs BID

Asmanex 200mcg 2puffs BID

Dulera 50mcg 2puffs daily or BID

Dulera 50mcg or 100mcg
2puffs BID

Dulera 200mcg 2puffs BID

If using SMART therapy, must use a FORMOTEROL containing combination (Symbicort or Dulera only). p=puffs
Max puffs in 24 hours for ICS/Formoterol combination medications: 12 puffs
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Clinical pathways and algorithms are intended for informational purposes only. They are current at the date of publication and are reviewed on a
regular basis to align with the best available evidence. Some information and links may not be available to external viewers. External viewers are
encouraged to consult other available sources if needed to confirm and supplement the content presented in the clinical pathways. Clinical
pathways and algorithms are not intended to take the place of a physician’s or other health care provider's advice, and is not intended to diagnose,
treat, cure or prevent any disease or other medical condition. The information should not be used in place of a visit, call, consultation or advice of a
physician or other health care provider. The information presented should not be relied upon as being comprehensive or error-free. Furthermore,
this document and the information it contains may not be distributed externally or reproduced for external distribution in any form without express
written permission of Children's Hospital Colorado. The information presented is provided for use solely at your own risk on an “as-is” basis. Any
person or entity reviewing this document and the information it contains should conduct their own review of the specified topic(s) and customize the
information to meet their specific needs. Neither Children's Hospital Colorado, Pediatric Care Network, or any other Children’s Hospital entities
accepts any liability for the content, or for the consequences of any actions taken on the basis of the information provided. Children’s Colorado and
the Pediatric Care Network declare no affiliation, sponsorship, nor any partnerships with any listed organization, or its respective directors, officers,
employees, agents, contractors, affiliates, and representatives.

Discrimination is Against the Law. Children's Hospital Colorado complies with applicable Federal civil rights laws and does not discriminate on the basis of race, color, national
origin, age, disability, or sex. Children’s Hospital Colorado does not exclude people or treat them differently because of race, color, national origin, age, disability, or sex.

Children’s Hospital Colorado provides free aids and services to people with disabilities to communicate effectively with us, such as: Qualified sign language interpreters, written
information in other formats (large print, audio, accessible electronic formats, other formats). Children’s Hospital Colorado provides free language services to people whose primary
language is not English, such as: Qualified interpreters, information written in other languages

If you need these services, contact the Medical Interpreters Department at 720.777.9800.

If you believe that Children’s Hospital Colorado has failed to provide these services or discriminated in another way on the basis of race, color, national origin, age, disability, or
sex, you can file a grievance with: Corporate Compliance Officer, 13123 E 16th Avenue, B450, Aurora, Colorado 80045, Phone: 720,777 1234, Fax: 720 777 7257, corporate.
compliance@childrenscolorado.org. You can file a gnievance in person or by mail, fax, or email. If you need help filing a grievance, the Corporate Compliance Officer is available to
help you.

You can also file a civil rights complaint with the U.S. Department of Health and Human Services, Office for Civil Rights, electronically through the Office for Civil Rights Complaint
Portal, available at ocrportal hhs goviocr/portallobby jsf, or by mail or phone at: U S. Department of Health and Human Services 200 Independence Avenue, SW Room 509F HHH
Building Washington, D.C. 20201 1-800-368-1019, 800-537-7697 (TDD) Complaint forms are available at www.hhs.gov/ocr/office/file/index.html.

Children’s Hospital Colorado complies with applicable Federal civil rights laws and does not disciminate on the basis of race, color, national origin, age, disability, or sex.
ATENCION: si habla espafiol, tiene a su disposicién servicios gratuitos de asistencia lingtistica. Llame al 1-720-777-9800.

CHU Y: Néu ban néi Tiéng Viat, ¢é cac dich vu hé fro ngdn ngir mién phi danh cho ban. Goi sé 1-720-777-9800.

Foli @3o) &AM E AT, Aol AY MEl2F FRE o] &ahd F etk 1-720-777-9800 M 22 Azt FHA L

R IR AEE L, SRS R, WEE1-720-777-9800,

BHUMAHWE: Ecrnv Bbl roBOpWTE Ha pPYCCKOM R3bIKEe, TO BaM JOCTYNMHLI DecnnarHsle yenyrv nepesofa. 3sonute 1-720-777-9800.

090F-07: Q09574+ £ hOICE WU SHC79° hCSF LCEFF MR ASTHP Y +HIT+PA: 03 09h+Am- (L. 1-720-777-9800 (00N 09+ AN GF -,
) T20-T77-9800-1 s 2 o plaalloedll ol i salllsoelaall lans s sl €80 ConBi€ 1 -2 sala

ACHTUNG: Wenn Sie Deutsch sprechen, stehen lhnen kostenlos sprachliche Hilfsdienstleistungen zur Verfiigung. Rufnummer: 1-720-777-9800.

ATTENTION : Sivous parlez francais, des services d'aide linguistique vous sont proposés gratuitement. Appelez le 1-720-777-9800.

eI & R TS UTe] SeTe(® 9 QU et 19T oIl B, - 416/ {01 SUeiel & | I 7 1 1-720-777-9800 |

PAUNAWA: Kung nagsasalita ka ng Tagalog, maaari kang gumamit ng mga serbisyo ng tulong sa wika nang walang bayad. Tumawag sa 1-720-777-9800.

HEIE: AAE2EaN45E. BROSHEHE2 ARV Y. 17207779800 $7. BBHHICT IHE LS.

Nfi: O buru na asu Ibo, asusu aka oasu n'efu, defu, aka. Call 1-720-777-9800.
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